_\/,
nvent
LENTON

nVent LENTON Weldable Couplers (C2/C3J) - Independent Test Data

ASTM® A615 Grade 60

Independent Rebar Independent Test Result IBC® and ACI® 318 TYPE 1 IBC and ACI 318 TYPE 2

Part Number Lab Test Size - Actual Stress w“r 125;“';"“.?’.";‘:";". | TYPE1 ?qu."lrejf"es.f TYPE 2

ReportNumber | - Area(in’} | achieved (psi) y x specilied Yield | o os/ Fail pectiied Tensile | pass/ Fail

in- [mm] (125% x 60.000) psi {30,000) psi

EL12C2 TJ5118 4 [12] 0.20 94,670 158% 75,000 Pass 90,000 Pass
EL12C2 TJ5119 4 [12] 0.20 92,235 154% 75,000 Pass 90,000 Pass
EL12C2 TJ5120 4 [12] 0.20 91,240 152% 75.000 Pass 90,000 Pass
EL16C2 TJ5104 5 [16] 0.31 101,384 169% 75,000 Pass 90,000 Pass
EL16C2 TJ5105 5 [16] 0.31 100,865 168% 75,000 Pass 90,000 Pass
EL16C2 TJ5106 5 [16] 0.31 101,606 169% 75.000 Pass 90,000 Pass
EL20C3J TJ5094 6 [20] 0.44 96.761 161% 75,000 Pass 90,000 Pass
EL20C3J TJ5095 6 [20] 0.44 95423 159% 75,000 Pass 90,000 Pass
EL20C3J TJ5096 6 [20] 0.44 99,414 166% 75.000 Pass 90,000 Pass
EL22C3J TJ5078 7 [22] 0.60 95,092 158% 75,000 Pass 90,000 Pass
EL22C3J TJ5079 7 [22] 0.60 97 418 162% 75,000 Pass 90,000 Pass
EL22C3J TJ5080 7 [22] 0.60 100,597 168% 75.000 Pass 90,000 Pass
EL25C3J TJ5067 8 [25] 0.79 97 567 163% 75,000 Pass 90,000 Pass
EL25C3J TJ5068 8 [25] 0.79 97,257 162% 75,000 Pass 90,000 Pass
EL25C3) TJ5069 8 [25] 0.79 94,785 158% 75.000 Pass 90,000 Pass
EL26C3 TJ5057 9 28] 1.00 93,509 156% 75.000 Pass 90,000 Pass
EL26C3J TJ5058 9 28] 1.00 93,509 156% 75.000 Pass 90,000 Pass
EL28C3J TJ5059 9 28] 1.00 95,926 160% 75,000 Pass 90,000 Pass
EL32C3J TJ5041 10 [32] 1.27 99,543 166% 75.000 Pass 90,000 Pass
EL32C3J TJ6042 10 [32] 127 100,908 168% 75,000 Pass 90,000 Pass
EL32C3J TJ5043 10 [32] 127 99,562 166% 75,000 Pass 90,000 Pass
EL36C3J TJ5031 11 [36] 1.56 95,312 159% 75.000 Pass 90,000 Pass
EL36C3J TJ6032 11 [36] 1.56 94,420 157% 75,000 Pass 90,000 Pass
EL36C3J TJ5033 11 [36] 1.56 96,141 160% 75,000 Pass 90,000 Pass
EL43TC3J TJ5021 14 [43] 225 103,725 173% 75.000 Pass 90,000 Pass
EL43TC3J TJ6022 14 [43] 225 100,383 167% 75,000 Pass 90,000 Pass
EL43TC3J TJ5023 14 [43] 2.25 103,508 173% 75,000 Pass 90,000 Pass
ELETTC3J TJ5008 18 [57] 4.00 98,337 164% 75.000 Pass 90,000 Pass
ELETTC3J TJ5009 18 [57] 4.00 99,350 166% 75,000 Pass 90,000 Pass
ELETTC3J TJ5010 18 [57] 4.00 99,619 166% 75,000 Pass 90,000 Pass

Table is a summary of STORK HERRON Independent Laboratory (now known as ELEMENT MATERIALS TECHNOL OGY) tests.

This document and the contents thereof is the property of nVent and is furnished to you for information only. All dimensions and tolerances are in inches [mm], unless otherwise specified.
Revisions are o be computer processed. No manual changes permitted.

This document is not to be used as an instruction sheet.

WARNING:

1. nVent products shall be installed and used only as indicated in nVent product instruction sheets and training materials. Instruction sheets are available at www.nVent.com and from your nVent customer

service representative.
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void your warranty.

The customer is responsible for:
a. Conformance to all governing codes.

b. The integrity of structures to which the products are attached, including their capability of safely accepting the loads imposed, as evaluated by a qualified engineer.

c. Using appropriate industry standard hardware as noted above.

SAFETY INSTRUCTIONS:

All governing codes and regulations and those required by the job site must be observed.
Always use appropriate safety equipment such as eye protection, hard hat, and gloves as appropriate to the application.

nVent, nVent CADDY, nVent ERICO Cadweld, nVent ERICO Critec, nVent ERICO, nVent ERIFLEX, and nVent LENTON are owned by nVent or its global affiliates. All other trademarks

are the property of their respective owners. nVent reserves the right to change specifications without prior notice.

TECHNICAL SUPPORT:
www.nVent.com
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nVent products must never be used for a purpose other than the purpose for which they were designed or in a manner that exceeds specified load ratings.
Allinstructions must be completely followed to ensure proper and safe installation and performance.
Improper installation, misuse, misapplication or other failure to completely follow nVent's instructions and warnings may cause product malfunction, property damage, serious bodily injury and/or death, and

© 2011-2019 nVent All Rights Reserved

Testreports are available upon request.
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